Bulletin of High Institute of Public Health
Vol. 37 No. 3 [2007]

Assessment of The Quality of Treated Sewage Sludge
(Doha, Qatar)

Magda M. Abd-Elaty EI-Magharaby*, Ghazy Abdel Kreim*, Khaled EI-Emady**

Abstract: This study aims at evaluating the quality of currently produced sewage sludge in
Doha, State of Qatar. Doha urban areas are currently served by two tertiary wastewater
treatment plants at Al-Neaaga (Doha south plant) and Al-Sailiyah (Doha west plant). Industrial
areas around Doha are getting wastewater treatment facilities where extra amounts of sludge
will be generated. Sludge is composed of primary and secondary sludge and sedimented sand
filters backwash. It undergoes further treatment by drying beds for Doha south plant and
centrifugation for Doha west plant. Doha south plant produced 190 m®/d sludge, Doha west
plant produced 110 m3/d sludge, and industrial region plant produced 16 m%/d sludge. Samples
were collected weekly for two months before and after drying beds from Doha south plant,
after centrifuge and after storage from Doha west plant, and from industrial region plant.
Samples were analyzed chemically and microbiologically. The results revealed that sludge
produced by the three plants had heavy metals concentration way below the EPA ceiling limits
for land application. On the other hand, the microbiological characterization of the product
classified it as class B sludge according to EPA classification which requires significantly
reduction of pathogen. Ascaris lombricoides and Toxocara cati were the most dominant ova
detected. The sludge produced needs monitoring and further treatment before its application
on land.

INTRODUCTION

Sewage sludge is the solid, semisolid,
or liquid residue generated during

treatment of domestic sewage.®
Sludge, also known as biosolids, is
composed mostly of human waste that is
treated to reduce the prevalence of
disease-causing bacteria.®

The use and disposal of biosolids is

always preceded with treatments to
ensure regulatory requirements are met,
public health and the environment are
being protected, to facilitate handling
and to reduce costs.®

The use of sewage sludge as soil
reclamation

amendments or for land

has been increased to reduce the

*High Institute of Public Health, Alexandria University.

** Public Works Authority, Qatar.



602 Bull High Inst Public Health Vol.37 No.3 [2007]

volume of sewage sludge that must be
landfilled, incinerated, or disposed of at
surface sites.®

The sludge treatment processes focus
on the removal of water and the
destruction of pathogens. The treatment
processes prepare biosolids specifically
for intended methods of use or
disposal.®

The best practical environmental
option for the management of sewage
sludge is its beneficial application to
agricultural land.® Biosolids are applied
to agriculture and non-agriculture lands
as soil amendments, because they can
improve the chemical and physical
properties of soils and they contain
nutrients and trace elements important
for plant growth.1% Sewage sludge, if
applied

inappropriately can also be

potentially harmful to the water and soil

environment and human and animal

health.®
However, careful use of sewage
sludge is necessary to ensure

pathogenic, nutrients, and heavy metals
do not contaminate ground water.® Care
should always be taken when applying
sewage sludge to land to prevent any
forms of adverse environmental impacts.
must  be

Sludge application rates

adjusted and under certain
circumstances, spreading might have to
be discontinued.®

Qatar mediates coast of the Arab Gulf,
which is a peninsula extending to the
north in the Gulf waters. The total area
of islands, including 11493 Km?2. It is
divided  administratively into  ten

municipalities. Doha is the most
important city, the capital, is the potential

and commercial center for state of Qatar



.Abd-Elaty et al.,

603

and is located in the mid-eastern Coast
of the peninsula of Qatar. The population
of Qatar is 743 thousand people, 80%
are concentrated in Doha. Its climate is
desert moderate, characterized by long
hot summer with temperature range of
25-46°C and winter short little rain.®9

Doha wurban areas are currently
served by two tertiary wastewater
treatment plants at Al-Neaaga and Al-
Sailiyah. Industrial areas around Doha
are getting wastewater treatment
facilities where extra amounts of sludge
will be generated.

Sludge is composed of primary
sludge, secondary sludge, and sand
filters backwashing liquid sedimentation.
It undergoes further treatment by drying
beds for Doha south plant and
centrifugation for Doha west plant.

Doha south plant produced 190 m3/d

sludge with solid concentration of 16%,
Doha west plant produced 110 m3/d
sludge with solid concentration of 70%,
and industrial region plant produced 16
m?3/d sludge with no treatment.

This study aims at evaluating the
quality of currently produced sewage
sludge in Doha, state of Qatar.
MATERIAL AND METHODS

Samples were collected weekly for
two months before and after drying beds
from Doha  south  plant, after
centrifugation and after storage from
Doha west plant, and from industrial
region plant.

Samples were analyzed physico-
chemically and microbiologically at
Environmental Studies Center
Laboratories, Qatar University according

to listed references from 10 to 17 as

presented in table (1).



604 Bull High Inst Public Health Vol.37 No.3 [2007]

RESULTS AND DISCUSSION

Doha west plant:

The primary sludge (generated from

primary sedimentation tank) which
contains 3-7% solids and secondary
sludge (generated from secondary
biological treatment processes) which
contains 0.5-2% solids are mixed and
thickened by adding polymer and using
air at the Dissolved Air Flotation (DAF)
unites. Then it is sent to sludge
consolidation tank. The settled sludge is
pumped from this tank to anaerobic
digesters. Finally, sludge from
secondary digesters is fed to drying
beds. The sludge samples were
collected before and after drying beds.
1- Before drying beds
Table (2) represented the Physico-

chemical characterization of sludge
samples taken before drying beds. The

water content ranged between 84.58-

88.76%, nitrite average was 0.0002%,
nitrate was 0.0011%, and ammonia
average was 0.0039%. Phosphorus
average was 17.93%. The average
value of TOC was 25.05 % and Calcium
was 5926 ppm.

The application of liquid or dewatered
sludge on land is one of the most

effective  and  attractive  methods
because it has a relatively high content
of nutritive elements such as Ca, Mg, P,
N, and organic carbon. However, there
is a risk that toxic consituents in sludge,
such as trace metals and chlorinated
hydrocarbons, may accumulate in soil

and contaminate ground water, crops,

and enter the food chains. (18)

Sewage sludge may contain
appreciable amounts of chlorinated
hydrocarbons. The samples were

analyzed for TPHs and PCBs; they were

detected in a concentration ranging



.Abd-Elaty et al.,

605

between 543-1264 ppm for TPHs and
0.0-0.138 ppb for PCB:s.

The trace metals measurements in
sludge samples collected before drying
beds recorded the following order for the
highest values: Iron (13116 ppm)>
Selenium (2195 ppm)> Copper (1031
ppm) and this order for the lowest
values: Mercury (1.71 ppm)< Arsenic
(7.64 ppm)< Molybdenum (17.88 ppm).
All measured metals were in compliance
with the EPA exceptional quality for un-
restricted land application except
Selenium which recorded a relatively
high value as presented in table (2a).

A large number of enteric bacteria and
viral pathogens may be excreted by
infected individuals and may therefore
be present in untreated sewage. Since a
large number of these pathogens
become associated with wastewater
solids,

many are not completely

removed during sewage treatment
processes and are merely transferred to
wastewater sludge. The latter are further
digested anaerobically or aerobically to
solids.(1920)  the

stabilize  sludge

anaerobic  biological reactions are
carried out by microorganisms. Both
anaerobic and facultative bacteria
degrade the organic solids by converting
them into soluble substances and
gaseous  products.?) It is  well

established that anaerobic digestion of

sludge does not completely remove
bacterial or viral pathogens.
Table (2b) presented the

microbiological ~ characterization of
sewage sludge samples collected before
drying beds. It was noticed that total
coliform average was 1.56E+09
MPN/gds, fecal coliform average was
1.55E+09 MPN/gds and total Nematoda

ova average was 4.11E+05 ova/4gds.



606 Bull High Inst Public Health Vol.37 No.3 [2007]

Total coliform value was approximately
the same of the fecal coliform value,
because sewage sludge is composed
mostly of human waste and fecal
coliform associated with feces from
warm blooded vertebrates. These values
were higher than the EPA permissible
limits (class A and B) for reuse in
agriculture.

The examination of samples for the
Nematoda species eggs showed that
Ascaris lombricoides, Toxocara cati
and Hymenolopis nana were the most
dominant which were detected in all
samples collected, while Hymenolopis
diminuta and hookworms were detected
in 75% of samples. On the other hand,
Fasciola hepatica and Taenia saginata
50% from

were detected in only

samples. It was noticed that the
following descending order was detected

for the highest values:

Ascaris lombricoides (9.63E+04

oval/dgds)> Taenia saginata (4.91E+04

ova/4gds)> Toxocara cati (4.51E+04
ova/dgds)> Hymenolopis diminuta
(4.47E+04  ova/dgds)>  hookworms

(4.39E+04 ovaldgds)> Hymenolopis
nana 4.03E+04 ova/4gds)> Fasciola
hepatica (1.47E+04 oval/4gds). The
lowest values were detected in the

following ascending order:
Echinostoma (1.68E+03 ova/4gds) <
Paragonium westermani (3.23E+03

ova/dgds) <  Trichuris trichura

(3.75E+03 oval/dgds) as shown in figure
).

Black et al.,?® stated that some
Ascaris eggs (23%) were destroyed
during anaerobic digestion, Trichuris
and Toxocara eggs were not destroyed.
The total nematode count was far higher
than EPA limits class A, where no limits

were stated for class B.



.Abd-Elaty et al.,

607

2- After drying beds

Sludge drying beds, the most widely
used method of sludge dewatering, rely
on natural evaporation and percolation
to dewater the solids.?? As presented in
table (3),

the water content ranged

between 7.88-37.45% with an average

of 23.46%.
Water removal from the sludge
improves efficiency of subsequent

treatment processes, reduces storage
volume, and decreases transportation
costs.@4

Ammonia nitrogen percent average
was 0.005%; Nitrate was 0.006% while
nitrite was not detected in all samples,
this indicates that nitrite was converted
into nitrate.  Phosphorous  percent
average was 17.92%, TOC was 22.62%,
and Calcium was 3882 ppm.
that the nutritive

It was noticed

elements (Ca, P, and organic carbon)

were lower in drying samples than in wet
samples (before drying beds).

The trace metals detected in samples
collected after drying beds had the
following highest values  order: iron
(28289 ppm)> copper (973 ppm)> nickel
(580 ppm)> zinc (441 ppm) and the
following order for the lowest values:
Mercury (2.09 ppm)< Arsenic (22.53
ppm)< Molybdenum (26.44 ppm)<
Cadmium (32.60 ppm).

Generally, the trace elements values
detected in samples collected after
drying beds were higher than values
detected in samples collected before
drying beds. This may be due to that the
two types of samples were collected at
the same day and this explained that the
wet sample differed than the dry sample,
wet sample produced in a day and the

dry sample produced in several days

before.



608 Bull High Inst Public Health Vol.37 No.3 [2007]

However, the most trace elements
values detected were complying with the
limits of EPA(A) for unrestricted land
application, except for Ni, Se, and Mo.
Se, and Mo was in compliance with
EPA ceiling limits for land application,
while Ni average value were higher than
the limits (A&B) as presented in table